R8/88

EFFECTIVE SERIAL NO. - 066 CG 988

Auto Crane Company

RO. BOX 580697 - TULSA, OKLAHOMA Z4158-0697
4707 N. MINGO ROAD » TULSA, OKLAHOMA 74117
18-836-0463 « TELEX 158108 RAMSEY TUL
FAX 918-438-6688

OWNER'S MANUAL

5004 SERIES

SERIAL NO.




WARNING:

FEDER

AL LAW (49 CFR PART 571) REQUIRES THAT THE FINAL STAGE MANU-

FACTURER OF A VEHICLE CERTIFY THAT THE VEHICLE COMPLIES WITH ALL
APPLICABLE FEDERAL REGULATIONS. ANY MODIFICATIONS PERFORMED ON
THE VEHICLE PRIOR TO THE FINAL STAGE ARE ALSO CONSIDERED INTER-
MEDIATE STAGE MANUFACTURING AND MUST BE CERTIFIED AS TO COM-
PLIANCE. THE INSTALLER OF THIS CRANE AND BODY 1S CONSIDERED ONE OF
THE MANUFACTURERS OF THE VEHICLE. AS SUCH A MANUFACTURER, THE

INSTAL

LER IS RESPONSIBLE FOR COMPLIANCE WITH ALL APPLICABLE FED-

ERAL AND STATE REGULATIONS, AND IS REQUIRED TO CERTIFY THAT THE VE-

HICLE |

5 IN COMPLIANCE.

IT IS THE FURTHER RESPONSIBILITY OF THE INSTALLER OF THE CRANE TO
COMPLY WITH THE OSHA TRUCK CRANE STABILITY REQUIREMENTS AS
SPECIFIED BY 29 CFR PART 1910.180 (C) (1).




10.

1.

12.

13.

5004 SERIES - OWNER'S MANUAL

- CONTENTS -

INTRODUCTION ...t sr i nsn s sen s sm e e e

INSTALLATION ... ettt st s s

MAINTENANGCE OF BATTERIES ........cccciiiiie e

GENERAL ASSEMBLY ......ocoiviiiiiniiiiiienn s e

BASE ASSEMBLY .......ccooiimii s s

HOIST ACTUATOR.......coim s s sanaasssn s sss e

TURNER ACTUATOR ...t st cn s sssessns e ensnssnsneens

BRAKE ASSEMBLY .....ooiniiiiiiiinii ittt et

BOOM ASSEMBLIES ..ottt snccne st sa e

ELECTRICAL SECTION ...ttt srens st ne e

HYDRAULIC SECTION .....otiiiiiicciccinii et ere s vnneens

JACK LEG... .ottt crer e s e e et e

SECTION/PAGE



INTRODUCTION -5004 SERIES

Auto Crane products have been engineered to provide safe,
trouble-free, dependable service for many years when these prod-
ucts are properly used and maintained.

To assist you in obtaining the best service from your crane
and to avoid untimely failure of the unit and /or the vehicle on
which it is mounted, the following operating and service instruc-
tions are herein published, and it is specifically recommended
that all operating and service personnel consider this manual as
mandatory material for reading and study before operating or
servicing Auto Crane products. It is highly recommended that
crane owners, equipment managers and supervisors also read this
manual.

Auto Crane has incorporated several safety features in the
5004 series for your protection. The materjal and electrical sys-
tems were designed to minimize weight and lengthen durability.

For your convenience the overall dimensions of the 5004

series are included on the General Dimension Drawing. Rotation
and turning radius are also listed.
Remember that the crane adds weight to the vehicle and may
change the driving and riding characteristics of the vehicle on
which it is mounted unless this weight is properly provided for
with appropriate overload springs. The payload of the vehicle is
also reduced by the amount that the crane weighs, and as the
vehicle is loaded, care should be exercised not to overload the
vehicle. Exercising care in distributing the payload on the vehicle
will greatly improve the driving and riding characteristics of the
vehicle.

The 5004 series cranes are attached directly to your 12 volt
truck electrical system. The power cable and retaining clips are
included with the crane. A typical power cable mounting and
hookup is shown. The 5004 series is another highly efficient Auto
Crane product. The use of our "B" actuator maximizes your work
capability for the least amperage draw from your truck battery.
The performance of your new crane depends on the truck electri-
cal system. The use of the low maintenance battery is not recom-
mended for use on any Auto Crane product. The recommended
alternator and battery that will give the longest life with the most
useful duty cycle is a 75 amp. alternator with a 500 cold cranking
rated battery. These specifications should be considered mini-
mum.

Auto Crane Company issues a limited warranty
certificate with each unit sold. See last page for
warranty policy.

It has always been Auto Crane Company policy to handle all
warranty claims we receive as promptly as possible. If material or
workmanship is involved, immediate corrective action is taken. It
is therefore, understandable that Auto Crane Company cannot
assume responsibility or liability when our products have obvi-
ously been abused, mis-used, overloaded or otherwise damaged
by inexperienced persons trying to operate the equipment with-
out even reading the manual. The Auto Crane is designed and
built to be safe and efficient. Auto Crane will not assume respon-
sibility or liability for any unit which has been modified, changed,
or which has unauthorized or unapproved components installed.

Auto Crane maintains a strong distributor network and a
knowledgeable Customer Service Department. In most cases an
equipment problem can be solved through a telephone conversa-
tion with our Customer Service Department. The Customer Ser-
vice Department also has the ability to bring a local distributor, a
regional sales manager, or a factory serviceman into the solution
of an equipment problem if necessary. If through no fault of Auto
Crane Company it is necessary to send an experienced factory
serviceman on a field service call, the rates stated in the Auto
Crane, Distributor's Flat Rate Manual will apply.

Auto Crane Company's extensive Research and Development
Program assures our customers of the best equipment on the mar-
ket, and our Engineering Staff, as well as our knowledgeable sales
people are always available to our customers in solving crane and
winch-type application problems. When in doubt-call the the
Auto Crane factory.

DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given in this manual,
we recommend that you consult your nearest Auto Crane Distrib-
utor. Our distributors are stocked with authorized replacement
parts and a service department that can solve almost any needed
repair.

NOTE: THIS MANUAL SHOULD REMAIN WITH THE
CRANE AT ALL TIMES.

The material herein does not imply to cover all maintenance,
instructions, operations, or variations pertinent to every possible
situation. If additional information is required, please refer to the
Auto Crane Company at the following telephone number: 918 -
438-2760. The information contained in the manual was in effect
at the time of printing. Auto Crane Company reserves the right to
update this material at any time without prior notice or obliga-
tion.

1-1.0.0



OPERATION OF UNIT

Make sure this manual has been thoroughly read by all
crane operating personnel.

A routine inspection of the crane should be mandatory
before each operating day. Any defects should be corrected
immediately.

At a job site the vehicle should be positioned so that the
crane can adequately reach the load within the rated capaci-
ty (centerline of rotation to hoist hook).

Keep the vehicle as level as possible during operation.

Engage emergency brake and turn off ignition with trans-
mission left in gear. (or in park for automatic transmissions).
For extended use (more than a few minutes), leave engine
running with manual transmission is neutral, or automatic
transmissions in park. This is for Auto Crane units requiring
only battery operation. For larger Auto Crane units requir-
ing battery and hydraulic operation, engage emergency
brake and place gear select in neutral; press clutch and pull
PTO knob in gear; release clutch and set throttle control to
proper RPM. (see hydraulic section). WARNING: DO NOT
SET THROTTLE ABOVE REQUIRED SPEED - POSSIBLE
DAMAGE MAY RESULT.

Always use outriggers (jacklegs) from the truck to the
ground. Be sure these are firm and adequately positioned.

Then remove pendant control from cab (on small units) and
plug into receptacle on crane. Crane is now ready for opera.

10.

11.

12.

13.

14.

15.

16.

tion. On Auto Crane's larger units, remove pendant control
from guard and unwrap cable from boom. Crane is now
ready for operation

Always boom up before rotating so that the boom will clear
the required boom support.

When extending the boom always maintain clearance

between the boom crown and the traveling block or hoist
hook.

Always observe safe and practical operation to avoid possi-
ble accidents. Refer to Safety Tips and Precautions.

After completing lifting operations, return the boom to
stowed position on the boom support. Avoid unneeded pres-
sure on the boom support.

Store pendant control in proper location (in cab or on crane).

Return outriggers (jacklegs) to stowed position. Make sure
they are pinned in place or jacklegs are returned to compart-
ment.

Check work area for any tools or equipment not stored.

Press clutch and disengage PTO. Release throttle control and
emergency brake.

Report any unusual occurrence during crane operation that
may indicate required maintenance or repair.

COLD WEATHER OPERATION

All standard products (all models or cranes and winches) as
manufactured by the Auto Crane Company will operate sat-
isfactorily from O°F. to 120°F. By making the following minor
modifications, all Auto Crane models of winches and cranes
will be given the capability of operating from 0°F. down to -
65F.

Drain gear oil from actuators by removing drain plug.
Replace plug and use one to one-and-one-half pints of
kerosene per actuator. Then add extreme pressure gear lube
(E.P. 80-90) with maximum capacity of gear cil and kerosene
not to exceed two quarts.

Replace standard urethane protective boots on pendant con-
trol switches with special low-temperature Tech-Nut flex
boots.

The minimum bend radius of the standard Auto Crane pen-

dant control cable is increased from three inches to nine
inches.

8/84

4,

1-2.0.0

Spray all electrical equipment with special corrosion-resis-
tant coating (eliminates rust or corrosion due to melting and
freezing action of condensation).

The only inconvenience for the operator created by the
above procedure is that the pendant control cable must be
coiled into larger loops for storage purposes. Care must be
exercised to avoid sharp bending of this pendant control
cable during extreme cold operating conditions.

When Auto Crane winches and cranes are subjected to
extreme cold (-65F) for long periods (two to six months or
more), it is recommended that the following procedure be
placed in action:

1. Completely drain the existing oil from the actuators and
flush with kerosene.

2. Fill each actuator with Mobilube SHC-629 (approximate-
ly two quarts required per actuator) to the proper level (oil
level plug must be removed to check level).

Note: Many customers have utilized heater-blanket type
wrapping for these gear boxes.






Lubrication of the wire line sdfves two important purposes: . .
(1) helps to prevent corrosion; mmmmmmm,x T
‘mduoewmrdmmﬂexh\gapdwonumdbymmm WU L
the sheaves, rollers, and cable on the drum. S

PREPARATION:

Removemstanﬂfoﬁgnmmerwithawﬂam:nﬂvdpﬁ
clean. Besurecableisdry :

APPLICA'EIDHS

rmmmmnmmaagmlmzamm? o
motor oil may be.used, ss.in figure; or & hesvier lubsionitt.
asgreasegunlubﬁarnuinﬁgumz S

Illustratedinﬁgmei is one ensy and Mwmﬂmd'

ing lubrication.: mpmmm the lubricant 4
SOIMeE CASES @ Tag OF nflhaepukinndippadk. mm
andusedtoswabmelmmwthempe. :

Asother simple mathod is shown i ﬁsmz.mm ae
'.pwefeued »mm#w mm W?ﬂﬂﬂ*

tration of thasrme

d.Avoid kinks in cable, .

e.AVoidabnmmnmdmmactm p

4. Frequency of use.

pdrtierdi wmmpmmd !oada,. |
pas 'ﬂlﬂ:w&ham\ﬁh@biock anda'



00'L-¢

FIXTURE NO

FiNISH NQ.

prILL 13
THRU FLOOR.

CAUTION
BOOM MUST BE PROPERLY SECURED
IN PLACE ON A BOOM SUPPORT
BRACKET, WHEN CRANE IS NOT IN
USE . {TQ PREVENT GEAR DAMAGE.)

BOOM SUPPORT BRACKET

NOTE:
SEE AW-306400 FOR
TWECQ CONNECTION.
0
NO.600422 BATTERY
CABLE ASSEMBLY
3

NO. BB-50 INSULATO
BUSHING ON CABLE
ASSEMBLY.

NO.838
CLIPS &
FURN!SHED

BATTERY
CABLE

CHASS!S
FRAME

STARTER

~~— GROUND FROM MOTOR

BATTERY
(REF.)

TO CHASSIS FRAME.

CHG REVISIONS
LTR CESCRIPTION

Toate | aeep
t +—

DRILL 13/16 DIAMETER HCLE IN FLOOR. INSTALL
CABLE, AND BUSHING WHICH IS FURNISHED ON
CABLE, AS SHOWN. WRAP ELECTRICAL TAPE
AROUND CABLE SO IT WILL FIT BUSHING SNUG.

RUN CABLE INSIDE CHASSIS FRAME TO STARTER
SOLENOID BATTERY CONNECTION. LOCATE CABLE
SO THAT IT wiLL BE PROTECTED, AVOID SHARP
EDGES. INSTALL THE NO. 838 FRAME CLIPS TO HOLD
CABLE SECURELY IN PLACE. {F SURPLUS CABLE
EXISTS THE CABLE CAN BE CUT OFF, AND EXTRA
TERMINAL FURNISHED WITH CABLE INSTALLED.

REMOVE NUT ON SOLENOID BATTERY TERMINAL
POST, INSTALL CRANE POWER CABLE, REPLACE NUT
AND TIGHTEN.

IF THE BATTERY IS GROUNDED TO THE ENGINE IT ]
MAY BE NECESSARY TO ADD AN ADDITIONAL 1
GROUND CABLE FROM THE ENGINE TO THE CHASSIS
FRAME IN ORDER TO OBTAIN MAXIMUM POWER AT 1
CRANE. THE CRANE SHOULD BE GROUNDED TO THE
CHASSIS FRAME. THIS IS USUALLY ACCOMPLISHED
THROUGH THE MOUNTING BRACKET. 1

POSITIVE POLE
STARTER SOLENOID

BATTERY CABLE
FROM CRANE UNIT

ITEM | D75 PARTND | DESCRIPTION

I

QUANTITY

LIST OF MATERIAL

UNLESS OTHERWISE NOTED AL L [CRAWN BY
DIMENSIONS ARE IN INCHES.
Tou UNLESS OT) £ °‘£qﬂ

AUTO CRANE COMPANY

P.0. 80X 45648 ¢ TULSA, OKLAHOMA 74148

SPECIFIED.

ANGLES ¥ /I

DRAWING.

NEXT ASS'Y

FRACTIONAL *.
REMOVE ALL BURRS AND SHARP
EDGES. DG NOT BCALE THIS

TOLERANCES NOT SHOWN ABDVE DATE
ARE PER ANS| Y14 §.197)

THIS PRINT 1S THE FROPERTY OF AUTO
AND MUST NOT BE USED IN ANY MANNER DETRI-
MENTAL YO THEE INTERESTS.

THE'D 9260 BROKEN ARAOW EXPRESSWAY + 9158279476

TITLE

INSTALLATION -BATTERY CABLE

| XX £ 40
XA%t 010 [DaTE

e

1116

_SCALE

Iscze [ORAme NO.

AW-60i8
| suEeT_l oF_1

1REVI5ION

[
CRANECO.  [TRTGnT

mIDGWAYS 100N



MAINTENANCE OF BATTERIES

Batteries furnished with Auto Crane units for 24-volt or 12-24-
volt operation, are required by law to be shipped without elec-
trolyte. Be sure the electrolyte has been added before operating
the unit.

Maintenance of Auto Crane unit batteries differs very little from
the generally prescribed maintenance of any lead acid battery. All
batteries must be kept properly charged; they must be kept prop-
erly filled with water; and they must be kept relatively clean.

Many things affect the proper charge to a battery, such as regu-
lator settings, the proper tightness of belts on the alternator or
generator, and good, clean connections of all cables and wires at
the battery, regulator, starting motor, alternator or generator, and
- most important — the ground connections. See Cable Instruc-
tions.

Keeping the battery as fully charged as possible without over-
charging is of extreme importance, especially when vehicles are
left outside for extended periods of time in extremely cold cli-
mates. A battery can freeze; freezing points for various specific
gravities of acid are as follows:

Specific Gravity Freezing Temperature
(Corrected to 80°F) DegreesF,

1.280 —-90°F

1.250 —62°F

1.200 -16°F

1.150 5°F

1.100 19°F

From the above, it is apparent that a half-charged battery (about
1.200 specific gravity} cannot stand for any length of time at -
20°F or it will freeze.

The main reason for keeping the battery as fully charged as pos-
sible without overcharging, of course, is to assure that power is
available even though the vehicle has been standing for some
time.

The battery should be properly filled with water at all times. If
the electrolyte level is allowed to fall below the top of the plates,
the results become threefold: I, the exposed portion of the plate
will become sulfated; 2, the portion of the plate exposed is not
usable; and 3, that portion of the acid remaining becomes more
concentrated and may cause more rapid deterioration of the
remaining parts of the battery.

The battery should be kept clean. Batteries filled with acid and
which are not in use self-discharge to a limited degree because of
the nature of the materials within the battery; but if dirt is
allowed to collect on the top of the battery, and this dirt absorbs
moisture, an electrical path can be set up between the various ter-
minals of the battery of the ground. Once such a path has been
established, the self-discharge of the battery is considerably accel-
erated. This alsc accelerates corrosion of the battery cables at the
terminals.

Periodic Maintenance is Needed.

A definite program of periodic maintenance of all batteries
should be conducted on a regular basis. Periodic maintenance

includes checking belts for tightness on the charging equipment,
checking battery electrolyte levels, checking cables for good con-
nections, and cleaning where corrosion is apparent. When corro-
sion is cleaned off, the cable terminals and battery terminals
should be coated with a light coating of petroleum jelly before
they are replaced. When terminals are cleaned the top of the bat-
tery should be cleaned with a mild solution of soda water.

If the condition of the battery is in question, it should be
removed from the vehicle, taken to the shop, and allowed to reach
room temperature. It should then be recharged until specific grav-
ity readings are unchanged over three readings taken at one-half
intervals. If the specific gravity readings are fairly uniform, the
battery should be checked with a high rate tester in accordance
with instructions on the tester. A load test is the best test one can
make on a battery.

If, after charging, it is noted that the specific gravity reading of
one cell is 30 points less than any of the other cells, it may be
assumed that that cell is bad and that the battery should be
replaced. If all cells are uniform but not up to full charge, a low
rate of charge should be attempted for an extended period of
time. This usually will recover a badly sulfated battery.

If it necessary to replace a battery, and a dry charge battery is
used, the following procedure applies:

1.Fill the battery with electrolyte of the proper specific gravity.

2.Place the battery on charge in accordance with instructions
given by the manufacturer.

It is essential that the second step above be followed to assure
that the battery going on the vehicle is fully charged.

It is also very important that the battery hold-downs be checked
periodically to assure that the batteries are properly positioned to
avoid vibration problems, breakage of cables, or terminal break-
age. Care must be taken to avoid cracking or breaking containers
or covers by tightening hold-down fixtures excessively, yet they
must not be so loose that breakage results from a too loose hold-
down.

Low maintenance batteries (such as the Delco "Freedom Bat-
tery”) should not be used on Auto Cranes or trucks equipped
with Auto Cranes. These batteries are not designed for "deep” dis-
charge.

MINIMUM VOLTAGE AT CRANE BATTERY - 13.2V.

Check to make sure of ground between truck engine and frame.
Manufacturers sometimes leave this off and ground only to cab of
truck, which is mounted on rubber pads and does not conduct a
good ground.

If bodies or beds are to be mounted on wooden strips (along top
of frame), a ground strap must be routed from frame (truck) to
the body (across the wooden strips). All of the above is important
to assure good ground for the charging system of the unit, as well
as proper installation of the Tweco bracket.

To keep your charging systems working correctly, do not jump
start other equipment off of battery unit.

3-1.0.0



00 ¥

CHG

REVISIONS

LTR

DESCRIPTION DATE | APP'D

5
o{= 01
A " Iy
) -
5 Ns?
3
;’““\ !- -
1. ACTUATOR GEAR CASES: Maintain oil level at points o
indicated. Use extreme pressure gear lube {E.P. 80-90).
2. BOOM HINGE PQOINT: 3 strokes with grease gun every 15
days. Use chassis lubricant,
3. DRUM SHAFT BALL BEARINGS: Sealed for life. No
lube required. '
4, QUILL TAPER ROLLER BEARINGS: Packed at factory. | -
No lube required unless disassembled, Use chassis lubricant. —=a
5. SHEAVE ROLLER BEARINGS: Sealed type. No lube
required. 4 a
ITEM{D/S PART NO. DESCRIPTION
QUANTITY LIST CF MATERIAL
UNLESS OTHERWISE NOTED ALL|PRAWNBY
DIMENSIONS ARE IN INCHES. T AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE P.0. BOX 45548 ¢ TULSA, OKLAHOMA 74145
SPECIFIED. CHKD BY 9260 BROKEN ARROW EXPRESSWAY  918-627-9475
ANGLES * 1/2° XX .40 TITLE
FRACTIONAL * 1/16 | .XXX*.010 [DATE LUBRICATION CHART
REMOVE ALL BURRS AND SHARP
EDGES. DO NOT SCALE THIS ENG.BY 5004 - 6006
DRAWING.
TOLERANCES NOT SHOWN ABOVE DATE SCALE SIZE | DRAWING NO. REVISICON
- ARE PER ANSI Y14 .5- 1973 i At -
. THIS PRINT IS THE PROPERTY OF AUTO CRANE CO.  frmmrems A AW -1001 4
. AND MUST NOT BE USED IN ANY MANNER DETRI-
NEXT ASS'Y MENTAL TO THEIR INTERESTS. SHEET._{_oF 1

RIOGWAYS 1000H




005

QTY| PART NO. DESCRIPTION NQ.

:lﬁ""”“” LU NO @TY] FART NC. DESCAIPTION
11 1| 229002 | PEDESTAL 21 1| SO570C | GUARD, OQUILL
2 | | | 306400 | BASE AGSEMBLY 22| | | 4D0SGO | BOOM DRUM
3 | 2 | 300002 | ACTUATOR ASSEMBLY 23] 1 | 002F00 | 1/4-20NC X 3/8 SCREW
4 | 1| 315302 | TURNER ASSEMBLY 24| 2 | 101024 | 174 X /4 X 4 KEY STOCK
5 | 1 | 305600 | RELAY GUARD 25] 4 | 307100 | SPIRO LOX RETAINING RING
6|1 | 67606 PAREL ASSEMBLY 26] 4 | 400500 | BEARING
7] 1| 308603 | BATTERY COVER 27] 1 | 241138 | LOAD LIMIT SWITCH
8| 6] 001302 | ¥8-32 X /2 RD. HD. MACH_ SCREW | 781 { | 013301 5/8-18 X 7 /2 CAPSCREW GR 8
9 | 6| 09700 | #8 LOCKWASHER 28] 1 | oiBicO 5/8-18 HALF LOCK NUT
10| 3] 306600 | SHIELD 30| 2 | 330009 | HINGE PIN
11113 ] 015900 | I74-20 NC NUT {AS SPACER} 31| 2 | 239000 | GREASE ZERK
12| 8 | 00B60] | 3/8-16NC X 778 CAPSCREW 32[ 1 | 655700 | BOOM LIMIT SWITCH
]3] 8] 02100 | 3/8 LOCKWASHER 33 4 | 05100 7/8NF X 4 CAPSCREW GR 5
14| 8 Q0BEQI 3/8-I6NC X /B SCREW &5 34| 4 QIBI00 T/8NF HEX NUT
18] 1 | 302203 | GEAR GUARD -LOWER 351 4 | 022200 | 7/8 LOCKWASHER
16 [ 9] 004800 10 SELF TAPPING SHEET METAL SCW 36| | | 600422 | BATTERY CABLE INSTALLATION i
17| B | 002605 | SCREW,HX HD 512X I/2 37] 7 [ 233600 | BOOM (912,14 FT ) GPTIONAL '
1a] | | 017400 | 3/8.24 THIN SELF-LOCKING NUT | 38| 1 | 233601 | BOOM {}7,20FT.] OPTIONAL
197 1 | 009900 | 3/8-24NF X 5172 CAPSCREW 39] | | 251197 | BOOM {10-16 FT_EXT.) OPTIONAL i
20] | | 201503 | ROLLER 40 T 1 240200 | BOOM (14 -20FT EXT) OPTIONAL i
41 1] 301015 | VOLTAGE SWITCHING UNIT
42| 1 | 400900__| HOIST DRUM
: S _ Agéaaﬁ'[s BF%O:i 43| 31 308201 | BRAKE ASSEMBLY
44 2 | 020600 _| WASHER, SPLK_3/16 CP
CORRECT SHEAVE. as 241188 | BRACKET, TURNER —
45 017301 | NUT,HEX-LK 3/BNCCPG5 ]

BOOM _DRUM DETAIL 47 005500 | SCREW, HEX. HD. 1/4 X 344 NC GS

48(15 | 020200 WASHER | SPLK. I/4 CP

43[73 | 015900 | NUT, HEX_|# NCCP G5 :
50 663300 | MOUNT, CABLE TIE ’
51| 5] 663100 | TIE,CABLE
52 301105__| SWIVEL , BRACKET TWECO
53| | | 460393 | PENDANT ASSEMBLY
547 | ODTEOB_ | SCREW, HEX. HD. 5/16 X I/2 NF G5
55| | | 002900 | SCREW, SET-CUP 74 X 3/BNG
56[ 1 | 640700 | SWITCH, KEY-LOCK
57| 3 | OD560I | SCREW, HEX HD. 144 X | NCCPGS
58] 1 | GOSTO0 CREW, HEX, HD. 14 X | 14 NCCPGE
5912 | 015600 | NUT HEX MIONF CP G3
60| | | 634000 | PENDANT BRACKET
611 | 005301 | SCREW, I/4ANCX1/2G5
| N =g 0@ 62| 1| 040628 | DECAL KIT
/ g 1 Hl . @@ €3] | | 0D08600 | SHIP LOOSE KIT
g sg (Il T . L 64 | | 302600 | BRAGKET, SWIVEL
@ o b SPYAD @ 65| 4 | 021200 | WASHER, 3/8 FLAT
Se oo Ay @ e €6| 2 | 201600 | BEARING (REF.)
" 5 v ~
(2 3 L F N

R
1
)

OPTIONAL BOOM
ASSEMBLIES

IS W T O B | T soRET o
guantiiy | Lt DF MATFRIAL

UNCESS OFMERWISE NITTED &y 1 [l w1
5

- .
eo &
()
K\
@\"
|/
1:;
©.
99

i
ST

IR
PR AT | EPAT

GENERAL ASSEMBLY -5004 |2/24 V.

?

TORQUE MOUNTING
BOLTS AT 330 FT. LBS.
asee UPCN ASSEMBLY. EE—

g

TR
m\wmnnuws (3 ‘(‘“l/-\.J LE lunwx«wm-\ 170000 tl'wlm |

PRI T et O WART 7 <
Wit e | wart Lo £

YT D1 ANy AR
MERT 4SS MENIAL Tl T i
= ey g,




0025

——

FIXTURE ND FINIEH NO'

4

- NOTGTY] PART NO. DESCRIPTION WO JaTY] PART NO_] “DESCRPTION |
T | I | 330325 | PEDESTAL T]2 | 2GIE00__| BEARING
2 | 1 | %6400 | BASE ASSEMELY 2| | | 400900 | BOOM DAUM
3] 2| 300002 | ACTUATOR ASSEMBLY 23] 2 | C02300 | 1/4-20NC X 3/B SCREW
4 | | | 315302 | TURNER ASSEMBLY 342 | (01024 | 174 X 1/4 X 4 KEY STOCK
5 | 1 | 305600 | RELAY GUARD 25| % | 307IC0O__| SPIRO_LOX RETAINING NING
6 | | | 699012 | PANEL ASSEMBLY 26| 4 | 4G0500 | BEARING
7 | 1 [ 305800 | GUARD, PANEL 27[ 1 | 2311%8__| LOAD LIMIT SWITCH
9] 6| 001302 | ¥9-32% (/2 AD AD. MACH_ SCREW | 28| | | 013301 57818 X 71/2 CAPSCREW GR 8
9| 6| CI9700 | #8 LOCKWASHER 26 | | o800 5/6-18 HALF LOCK NUT
0] 3| 306600 | SHIELD 30| 2 [ 330009 | HINGE FIN
1113 ] 015800 174 -20 NC NUT (AS 'SPACER] 31| 2| 239000 GREASE ZERK
12| 8 | 0OBG0I | 3/8-16NC X _7/8 CAPSCREW 32| ! | 659700 . BOOM LIMiT SWiTCH
i3[ 8 | OZI100__| 3/8 LOCKWASPER 33! 4 | OISI00 | 7/BNF X 4 CAPSCREW GR 5
14 8 | 0086C1_| 3/8-IENC X 7/8 CAPSCREW G5 34) 4 | OI6500 | 7/8 W HEX NUT
11511 | 302203 | GEAR GUARD - LOWER 35| 4 | 022200 | 7/8 LOCKWASHER
1§ 9| 004800 | ¥I0 SELF TAPPING SHEET METAL 5CW| 36| | | 600422 | BATTERY CABLE INSTALLATION
7] 7] 002605 | SCREW, HE HD.-5.1_ 12X I/2 37| | [ 233600 | BOOM (942,14 F1 1 OPTIONAL
18} | | G17200 | 3/8-24 THIN SELF-LOGKING NUT_ || 38| | | 233601 | BOOM {I7,20FT.) __ OPTIONAL
9] | | 009900 | 3/8-24NF ¥ 5 /2 CAPSCREW 39| | | 241157 | BOOM (10-16 FT. EX7T.) OPTIONAL
| | 701503 | ROLLER 35| 1| 23C200 | 800M (14 -20FT EXT) CPTIONAL
41| | | 400900 | HOIST DRUM
42| 3 | 508201 | BRAKE ASSEMBLY
(REF) SEE BOOM a3[ 2 | 020600 | WASHER, SPLK_5/16 CP
ASSEMBLY'S FOR 49! | | 241188 | BRACKET, TURNER
CORRECT SHEAVE. 5[ 2 | 017301 NUT, HEX_ LK _3/8 NCCP G
46 2 | 005800 | SCREW, HEX. HD. 174 X 34 NC G5
47|15 | 020200 | WASHER, SPLK I/ GP
48] 3] 013900 | NUT, HEX. i NCCP 6%
45| 3 | 665300 | MOUNT CABLE TIE
50 5 | 663100 | TIE, CABLE
B0} | | 301105 | SWIVEL BRACKET TWECO
52| | | 642420 | PENDANT ASSEMGLY
53| 2 | OO7B08 | SCREW, HEX HO. 56 X 172 NF 65
54] | | 002300 | SCREW,SET-CUP 1/4 X 3/B NC
55| | | 640700 | SWITCH, KEY-LOCK
56| 3 | 005601 | SCREW, HEX. HD. 1/4 X I NCCP G5
57| | | 0O5700 | SCREW,HEX HD. 174 X [ 74 NCCPGS |
€8] 12| 01560 | NUT, HEX. MO NF CPG3
56| | | 634400 | BRACRET, PENDANT
60| 2 | 005901 | SCREW, I/4NC X i/2 G5
[ 1 | 040625 | DECAL KIT
2| | | 005600 | SHIP LOOSE KIT
EE &3] 4 | 021200 | WASHER, 3/8 FLAT
F$§
3 -
i @
QPTIONAL BOOM
— ASSEMELY'S
@/ 1T 1 [rew[os| earteo [ DESCRIFTION
AT T o WATERTAL
o) = Tt e ] AUTO
ot At 5 o 135 D S #3 B 46308 » TULSA O cumin eles
e NN i S 174 B anban EaraTsm + MBS 8475
NOTE- eascnionalc 110 | wau e o
':&I T ROUE MOUNTING ety [T | GENERAL ASSEMBLY -5004 SR
BOLTS AT 330 FT L8S. s s s pazve [T F= e R w o=
\2/83 UPON ASSEMBLY. A R Lo D [AW-170003
NEXT 4SS Y ] LRSI B D A MAMNR DETR [ oo i




00€s

FOXTIME N PTG CONTINUED ~OJGTY] PART NO. DESCRIPTION NO FART NG CESTRIPTION
QTY| PART NO. DESCRIPTION ] ] 229003 PEDESTAL 21 201600 BEARING {REF. ONLY)
T | 300204 | SOLENOID VALVE 2 | || 306400 | BASE ASSEMBLY 22 400900 | BOOM DRUM
) | 630908 | CONDUCTOR ASSEMBLY 3| 2 | 300002 | ACTUATOR ASSEMBLY 23] 1 | 002200 | 1/4-20NC X 3/8 SCREW
I 330612 HYD. HOSE ASSEMBLY 41 315302 TURNER ASSEMBLY 24| 2 | 101024 /4 X 1/4 X 4 KEY STOCK |
3| 306700 GUARD, BRAKE 5| 678106 PANEL ASSEMBLY 25| 4 { 3DTIC) SPiRQ LQX RETAINING im
4 | DDBADO | SCREW, HEX. I/BNC X 3/4CP 6 | | | 305600 | RELAY GUARD 26| 4 | 400500 | BEARING
4 | 330372 NUT, HEX. 3/8NCCF 71 1] 40090C HOIST DRUM 27] 1 241138 LOAD LIMIT SWITCH
| | 235504 | CROSS SHEAVE FRAME § | 6| DOI30Z | #¥6-32 X /2 R, AQ MACH _SCREW | 28] 1 | 013301 | 5/8-18 X T 172 CAPSCREW GR B
9 [ 6| 019700 | #8 LOCKWASHER 291 1 | 018100 | %/B-18 HALF LOCK NUT
0] 3| 306600 SHIELD 301 2 | 330009 HINGE PIN
11 [ 13 | 05300 | 1/1-20 NC RUT (AS SPACER) 31| 2 | 239000 | GREASE ZERK
121 6 | 008601 3/8-16NC X 7/8 CAPSCREW 32| 1 | 659700 BOOM LIMIT SWITCH
1311z | 02(100 | 3/8 LOCKWASHER 33113 | 015100 | T/BNF X 4 CAPSCREW QR S5
141 5| Q05901 SCREW, HEX. 174 X i/2 NC G5 34} 4 | 018900 T/ANF HEX NUT
1571 302203 GEAR GUARD - LOWER 35| 4 | 022200 7/8 LOCKWASHER
16| 9 | 004800 #10 SELF TAPPING SHEET METAL soit 36| | 600422 POWER  CABLE
17| 8| 002605 | SCREW,HX HD.5T 12X 172 37| 3 | 30820¢ | BRAKE ASSEMBLY
18] 1 | QIT400 NUT, HEX. HLF-LK. 3/BNC G5 38| 1 330607 HYCRAULIC PUMP
1| 1 | 008900 | 3/8-24NF X 5172 CAPSCREW 391 | wER BOOM (1016 FT. EXT.) OPTIONAL
76 26] 1 | 201503 | ROLLER ASSEMBLY a0, 1 | REF BOOM (14207 T EXT) OFTIONAL _ |
@ 411 2 | 020600 | WASHER SPLK 5/16 CP
42] 4 | 007200 | SCREW, HEX. 5/16 NC CP
(REF) SEE BOOM 43[ & | 020901 | WASHER, FLAT 516
ASSEMBLY'S FOR 44]'6 | 0IE800 | NUT, HEX. 56 NCCP
CORRECT SHEAVE 45| 2 | O0BTGI | GCREW, HEX. 5/8 X | NCGS
6| | | 200876 | ADAPTER , O-RING
| 243152 HYDRAULIC HOSE
| | 241188 | BRACKET, TURNER
2| 0I730) NUT, HEX.-LK 3/8 NCCP G5
2 | 0O5S500 | SCREW, HEX_HD. L4 X 34 NCGS
15 ] 520200 | WASHER, SPLK. 4 CP
13| 015900 | NUT, HEX, 14 NCCPAS
653300 MOUNT, CABLI
5 | 663100 | TIE,CABLE
| [302600 | SWIVEL , BRACKET TWECD
| [ 480799 | PENDANT ASSEMBLY
2 | D67807 | SCREW, HEX. /2 X 3/4 NC G5
1 | 243190 PLATE, HOSE PROTECTOR
Z | 241175 | ELL 50* 96 O-RING JIC
NOTE: 241170 | ADAPTER, BLK. HD. SvI5 - 18 JIC
I SEE INDIVIDUAL BOOM ASSEMBLIES FOR 007808 | SCAEW, HEX WO B/ X U NEGS ]
ITEMS 39 & 40. Q02900 | SCREW, SET-CUP |4 X 3/8NC___|
I | 640700 | SWITCH, KEY-LOCK
2 | OOBOOC | SCREW, HEX_HD. 3/8 X 1174 NC
4 | 021200 WASHER, FLAT 3/8 SAE
3 [ DO560I__| SCREW, HEX. HD. 144 X | NCCPGS
[ T | OOS700 | SCREW, HEX_HD.14 X |1 NCCPGS
8| 12 | 015600 | NUT, HEX. #IG NF 63 ‘
7 | 634000 __| BRAGKET, PEHDANT.
I [ 301015 | VOLTAGE SWITCHING UNIT
2 | 002200 SCREW, 10 X 3/4 NF CP
4 | 005405 | SCREW, HEX_174 X 3/B NG G5
1 | pao628 DECAL KIT
| | 006600__| SHIP LOOSE KIT

o] [:] o]

TORQUE MOUNTING

) I . I T T

DESCAIPTION

QUANTITY

LIST QF MATERIAL

SPELIFIH
AMGIFLY 1 F

£0GEL DO ADT ECALF Thit

BOLTS AT 330 FT. LBS. oRAwc

UPON ASSEMBLY.

3
LAK PEAANS Y10 5 191

ax-
sRAcTiOmm a6 | nxxc ol [EETE
REMQUE AL1 BURRL AN SraRs

UNCESS DTHE RWISE MOTED AL L [OFARR By
DIMENSIONS ARE ™ INCHES AUTO
T0CEMARCES UM E<S OTwERwise [ OF 48
o T 9760 RAQAE N AGROW EXPAESLE Y » KIBETTITS

#D ROR 458 < TULEA DK LAHDMA M1

T

Goag

GENERAL ASSEMBLY -5004 . HYD.

TOLERANCES 07 Sk kBOvE  [ORTE FTIg

WIS RRINT 13 TiF ORORT R

%10 NARY C5

[9\!( ORAWING NGt LELI
D

AW - 70005

i
T
" AND UUST HOT 86 USED 3N ANV MANNE R OETRI
NEXTASEY | wanra 1o rusie miEneyrs

T

[ e 2o 2




I ams _

R o]
noin .

xxxxxxxxxxxxx e

POOS - KIBNISSY 35V

mmmmmmmmmmmmmm

“Y3IFWNN TVIY3IS NV T3T0N
A413345 01 JUNS 39 SLHVd ONIHIGHD NIHM
“3ALON

WALV 40 119
HOJ DNIMOTI04 338

5-4.00



009§

FIXFURE NO. FINISH NC.

CHG REV{SIONS
LTR DESCRIPTION | oate [ aren
NOTE:
. L PROPER GROUND BETWEEN TRUCK
CHASSIS B BASE OF CRANE i
1 VERY iMPORTANT FOR CHARGING
OF CRANE BATTERY.
2. BASE ASSEMBLY COMES WITH ITEMS
2 AND 3.
i ; _
( T 1@ | 17
L § =
16
- EW (2X1/2" 57 nx L.
| HTEEEEN § \ 7|7 002605 | SCR "5
£3 \ / 13 16 1 302203 | GEAR_GUARD
N i 15| 1 | | 602713 | CONDUCTCR
\ § @ 14 | | ! 603701 CONDUCTOR
\ I3[ 11 [ 301300 GEAR
%—-@ ! */—’@ 12| | 301105 | HOLDER
¥ ! ! \ i) 01660C NUT, 5/16 NF
N N A 0 4 020600 | LOCKWASHER,5/16
oy : 9.4 007808 | SCREW, 5/I6NF X i/2
o 8 |1 302600 | HOLDER
o 711 307702 | NUT
L] '_.l \ 6 | | 308202 | LOCKWASHER
s o 511 302402 | SHIELD
y 7/ Toy | ! y 4 |t 306400 | BASE (SEE NOTE 2)
£ N NN ! RO RN N 3] 1 238800 | CONE,LOWER
22 238500 | cup
) I [ 238700 CONE UPPER
) o | iTem|ors PART NC. DESCAIPTION
l o@ QUANTITY LIST OF MATERIAL
Si‘nkiﬁss%L’éTi"ésfn"&TcE&??LE@'&J HUTO COMPANY
L TOLERANCES UNLESS OTHERWISE ?_ f'&.’ £.0. 80X 45548 = TULSA OKLAHOMA 74145
SPECIFIED. CHK D BY 9260 BROK EN ARROW EXPRESSWAY = 918627 9475
SERVICE BODY . ANGLES = 122° | .xxt"w TITLE
CUT-OUT —101/8™(TYP) Q R ol BASE ASSEMBLY 5004 12/24
EDGES. DO NOT SCALE THIS ENG. BY
7o+ EmancEs NOT SHOWN ABovE  [BRTE SCALE 15\15 tmnnwwcuo REVISION
ARE PER ANSI Y14 5- 187] [ AW_ 306400 {
THIS PRINT IS THE PROPERTY OF AUTQ CRANE CO. WEIGHT
NEXT ASSY R TR TERESTY o eF DETR) | s 202




MAINTENANCE OF BASE ASSEMBLY MODEL 5004 SERIES

The base supports the rotating pedestal and boom by
means of two opposed heavy duty tapered roller bearings. The
base provides the means for attaching the unit to a support or
to a vehicle. The opening through the center of the quill
accommodates the power swivel connector which permits 360
degree continuous rotation.

1. PREPARATION FOR DISASSEMBLY:

To disassemble the base, some preparation must be made:
disconnect the power at (15) from the power source, remove
turn actuator, remove unit battery. Remove crane from its
mounting by removing four hold-down bolts (19). Block up
under the boom near the hinge point and tilt the unit over on
the boom to a horizontal position. Remove lower gear guard
(16) by removing seven self-tapping screws, Item (17).

. REMOVE SWIVEL ASSEMBLY:
Remove capscrews (9) and swivel bracket (8).

. REMOVE BEARING NUT:

One tongue of lock washer (6)) is bent into one of the key
slots in the nut (7). Bend Tongue out of key slot using screw-
driver or drive bar. Remove nut, using spanner wrench or
drive bar.

The base (4) is now held to the quill by the cone of bearing
(3). Remove base from quill, using puller or drive bar. Cone
bearing (3) will come off with base.

. GEAR REMOVAL:

If the base was removed in order to replace the gear ring (13)
no further disassembly need be done. The gear has been
heated and installed on the gear plate and then tack-welded
in place. Remove tackwelds with a chisel or cutting torch. A
grinder could also be used. The gear can be cut with a cut-
ting torch, holding the torch at a tangent to the gear, or the
gear may be driven off.

. GEAR INSTALLATION:

Check to be sure all burrs have been removed from the gear
mounting surface of the gear plate. The installation proce-
dure is as follows:

5-6.0.0

Heat the ring with a torch or in an oven to around 500 °F using
heavy gloves, install the first ring down against shoulder on
gear plate. Allow to cool.

NOTE: It is important that the gear ring be evenly heated
around the total circumference.

Tack-weld the ring to the gear plate in at least four places.

BEARING REMOVAL:

If the base is being disassembled in order to replace the
pedestal assembly (Item 18), the bearing cone (Item 1) should
be removed from the pedestal quill. This can be done by using
a pry bar. If the bearings are to be replaced, the cone (1)
should be removed as well as the bearing cups (Item 2). The
cups can be removed by using a drive bar through the open
ends of the base.

BEARING INSTALLATION:

To install bearing cone (1) heat to around 200°F. Be sure that
bearing cup is installed up against upper shoulder, Install
bearing cups (2) in base. Be sure they are all of the way in, up
against the shoulders in the base. Lubricate upper cone (2)
with grease gun grease, filling spaces between rollers. Install
base on pedestal quill. Lubricate and install lower cone (3).
Install grease shield {(5), lock washer (6) and nut (7).

Tighten nut (7) until it requires considerable effort to rotate
the base on the quill. Bend one of the tongues on lock washer
(6) into one of the slots of the nut (7). Install swivel connec-
tion,

The unit can now be raised and hold-down bolts (17)
installed. Reinstall turn actuator,

WHEN ORDERING PARTS BE SURE TO SPECIFY
MODEL AND SERIAL NUMBER.



AUTO CRANE

"Model "B" Actuator

TIMKEN BEARING (2

2

0

TIMKEN BEARING °

@ SECONDARY
GEAR

(3) PINION SHAFT
@Muumw CASE -

(6) QUTHOARD BEAPING

MODEL "B" ACTUATOR
Designed and Manufactured by AUTO CRANE for the most 5. The secondary gear is mounted on the output shaft (5-a) and
efficient operation. completes the Helicon R gear train which provides the most
efficient reduction. Ratios of 514 to 1, or 1028 to 1 overall
OUTSTANDING FEATURES reductions are available. (a 163 to 1 high speed reduction is
also available using a secondary worm and gear.)
1. The motor is the source of power. It is a universal type,

reversible motor, available in up to 24-volt direct current. The
direct current motor will develop 3/4 H.P. on 12-volt direct
current at 5000 RPM (8000 RPM no load speed), or 1-1/2 H.P.
on 24-volt direct current at 10,500 RPM (16,000 RPM no load

speed).

The primary gear pinion (1-a) is integral with the armature
shaft. The armature shaft is mounted on two ball bearings (1-
b). The motor is cooled by a fan (1) which is mounted on
the armature shaft, providing forced air cooling through the
motor housing.

The primary gear is mounted on the secondary pinion shaft.

The secondary pinion is integral with the shaft.

The secondary pinion shaft is mounted between two Timken
tapered roller bearings.

5-7.0.0

When mounted on the crane structure, outboard ball bear-
ings (sealed for life) support the 1-1/4" diameter output shaft
(5-a).

The gear train is mounted within an aluminum alloy case.
The gears are totally enclosed and are oil bath lubricated.
The motor (1) mounts directly to the gear case.

The secondary pinion shaft (3) extends through the gear
housing and provides for attachment of the inertia and load
holding brake (8). The springs (8-a) applies the brake band
at all times except when the motor is energized. When the
motor is energized, the solenoid (8-b) is also energized and
will release the brake. Since the motor is reversible, the load
is controlled during raising or lowering under power. When
the motor and solenoid are de-energize<, the brake will hold
the load until the motor and solenoid are again energized.

Refer to Dwg. AW-008 for maintenance instructions for the
motor brushes.



0’085

! S - ‘ 4 S | 3 | [ITBd JQUAN] PRAT NG i DESCRIPTION

on < 45 REQD.

N QCREW 005811 MAY BE NEEDED NOTES
DEPENDING ON MOTOR BEING USED. B Srwil g?'l.?g&gg; FoR .

2. USE PART NO. 300801 FOR
PRESSFIT OF ITEMS 8 AND 38.

CONTRACT NO.

AUTO CRANE COMPANY
960 M 5 o188
s =T ACTUATOR ASSEMBLY
CHECKED ' MODEL ''B"
e TBH R0 (B-3000)

SIZE {CODE 1DENT, MO, .
D AW-300002

SCALE WEIGHY ISHEET  OF




ACTUATOR ASSEMBLY MODEL "B"

AW-300002
ITEM QTY. PART NO. DESCRIPTION

1 1 300105 MOTOR 24 VDC

2 1 300205 PRIMARY GEAR

3 1 300106 SHAFT

4 1 300405 SECONDARY GEAR

5 1 300503 GEAR CASE

6 1 300601 COVER

7 1 300706 GASKET, SET

8 1 006004 BEARING, CARRIER

9 1 006003 BEARING, CARRIER

10 1 301706 SEAL-OUTPUT SHAFT

11 (REF.) HOUSING

12 1 301806 SEAL, SECONDARY SHAFT

13 1 301806 SHIM SET

14 1 302008 SHIM SET

15 1 302101 BEARING, CONE

16 1 302201 BEARING, CONE

*17 5 005610 CAPSCREW 1/4 - 20 X 3/4 SOC. HD.

18 8 020200 LOCKWASHER, 1/4

19 2 008601 CAPSCREW 3/8 - 16 X 7/8 HX. HD.
20 6 020601 5/16 LOCKWASHER
21 4 008701 3/8-16 X 1 SCREW
22 4 021402 LOCKWASHER 3/8 SHAKEPROOF
23 1 040406 #404 WOODRUFF KEY

24 1 060600 #606 WOODRUFF KEY (3/16 X 3/4)
25 1 060601 #E WOODRUFF KEY (3/8 X 1 1/4)
26 3 000209 1/4 PIPE PLUG, SOC. HD.
27 1 302406 VENT, FITTING
28 1 302500 SEAL
29 1 307201 CHANNEL
30 2QT. REF. MOBIL OIL # 46 SAE 90
31 1 307701 BRAKE HUB ASSEMBLY
32 6 007811 516 - 18 X 1 GR.5 CAPSCREW
33 2 021100 3/8 LOCKWASHER
34 1 301006 SHAFT, QUTPUT

35 1 400600 RETAINING RING (RST-125)

36 4 005903 1/4 - 20 X 7/8 GR.5 CAPSCREW
37 1 800320-003 1/4 X 1/4 X 1 15/16 KEYSTOCK (REF.)
38 1 302102 BEARING CUP

39 1 302202 BEARING CUP

40 1 000210 BUSHING, PIPE

5-81.0




MAINTENANCE OF HOIST ACTUATOR AND BOOM ACTUATOR

This actuator is used with cable drums. It is used as the load
hoist and boom hoist on the 5004 and 6006 Series units.

1. ACTUATOR REMOVAL

The actuator is attached to the base or pedestal by 3/8" NC x
3/4" long bolts (Item 19). A typical hoist drum installation is
shown in the cross-sectional view. After capscrews (1) have
been removed and electrical wires disconnected from the
motor, the actuator and output shaft can be moved to the
left. The key (37) will remain in the drum. On pedestal
mounted units as shown, spacer rings are located on the
shaft between the drum and support bearings, also between
the gear case and the bearing.

2. OIL REMOVAL
The next operation will be to drain the oil from the gear case.
This can be accomplished by removing one of the plugs
(Item 26) located on the bottom side of the case.

3. MOTOR REMOVAL
Remove 4 socket head capscrews (Item 17) using the 3/16"
long handle Allen wrench furnished with the unit for this
purpose. The motor can now be lifted away from the gear
case. The "O" ring (Itemn 28) serves as an oil seal between the
motorpilot and the gear case. Be sure that this "O" ring is in
the recess of the gear case before reinstalling the motor.

4. COVER AND GEAR REMOVAL

Remove six capscrews (Item 32); remove cover (6) and shim
set (7). CAUTION: Do not damage or destroy shim set).
Drive the drum shaft (34) to the left, using block of wood
(Avold damage to the shaft). The gear (4 will come out of
the large opening as the shaft is driven out. Remove gear
from shaft. Woodruff key (25) and retaining ring (35) will
remain with shaft.

5. PRIMARY GEAR AND SECONDARY PINION SHAFT
REMOVAL
Remove brake kit (See brake kit instructions.) Remove screw
(31) from brake hub. Pull brake hub, remove key (23).
Remove 4 capscrews (Item 36) which hold brake channel and
bearing carrier (8) to case. Remove Item (8). CAUTION: The
shim sets (13 and 14) consist of the correct thickness for
bearing and primary gear adjustment on each individual
gear case. Remove seal (12). Remove four buttonhead cap-
screws (Item 21) using a 7/32" Allen wrench. REmove cover
(9 and shim set {14). Bearing cups (15 and 16) can be
removed by using a pry bar,

The pinion shaft and primary gear can now be removed
from the gear case by extending the pinion end through the
opening to the left until the primary gear end can be moved
outwardly through the large side opening. Bearing (16) can
best be removed by pulling primary gear (2) and bearing
together — use puller or press. Bearing (15) can be removed
with puller or press.

6. REASSEMBLY:
The above procedure constitutes removal and disassembly of
the Actuator. To reassemble, perform the operations in
reverse order.

59.00

7. GEAR ADJUSTMENT

The gear adjustment should be checked if new bearings (15 and
16) or new gears (2,3 ord) are installed. Proceed as follows:

Install motor (1) with bearings (15 and 16) and primary gear
(2) installed on shaft (3). Insert shaft in gear case. With bear-
ing cups installed in bearing carriers (8 and 9), install bearing
carriers without shims, using capscrews (21 and 36). Adjust
the shaft until gear (2) fits snugly against pinion shaft on the
motor.

Using plastic color coded shim set (14) as a feeler gauge, add
or remove shims until a drag occurs when inserted between
carrier (9) and gear case (5). Remove carrier (9) and add two
paper shims, one each on front and back sides of the plastic
shim set. This usually gives the proper clearance between
primary gear and motor pinion. Check backlash between the
gear and motor pinion which should be not less than .002" or
more than .007". This can be approximated by placing the
hand through the large opening in the gear case and deter-
mining that the gear has a very small amount of backlash.

Next remove motor and install carrier (8) with plastic shim
set and two paper shims. Add or remove plastic shims until
bearings fit snugly in cups with the shaft free to turn. Rein-
stall motor and again check the backlash.

Install cover (6) and gear (4) against secondary pinion (3);
determine thickness of shim set required in the manner
described above. Check the backlash for the full 360° rotation.

If new gears or bearings are to be installed, new shim set are
recommended. Each shim set consists of;

1-.005 Blue

1-.0075 Clear

2-.020 Yellow

2-.005 Vellumoid Brown

8. REINSTALL ACTUATOR ON PEDESTAL

This can best be accomplished by removing the outboard bear-
ing from the side plate (Removal of relay panel will be
required). Install spacers on output shaft which will be between
actuator case and side plate. Install shaft through left bearing
just far enough to install spacer which will be between drum and
bearing. Install the drum between the side plates and shove shaft
through the drum. Key (37) and the drum spacer can be installed
through the bearing opening. Reinstall outboard bearing.

. LUBRICATION |

An extreme pressure (EP-80-90) lubricant is used in the gear
case. The output shaft bearings are factory lubricated and sealed
and need no further lubrication.

WHEN ORDERING PARTS BE SURE TO SPECIFY MODEL
AND SERIAL NUMBER



0’005

A
—

=
3
8
S

0oy

WHE ORSFRINIG PARTS BF “LRE TG A /
SPECIFY MODEL AND SERIAL NUMRER . /

L4 ECTION
ABSEMBLED AC TUATOR

NOTES:

ITEM NO.6 CONSISTS ITEMS 11,
31, 33, 37 AND MAY BE PUR
CHASED FACTORY ASSEMBLED.
USE PART NO. 300801 FOR B
PRESSFIT OF ITEMS 8 AND 19.
USE PART NO, 300904 FOR
PRESSFIT OF ITEMS 9 AND 39.

DRAWING MO
APPROVED

COMTRACT MO, __.

AUTD CRAME £Q 9260 DROKEN ARROW EXPWY. TULSA DELA, 74145

AUTO CRANE COMPANY

DATE

TURNER ACTUATOR ASSY.

CHECKED

DRAWR _ UBH_ §-2370

{8-3153)

5120 1DENT MO [CRAWING ND.

D AW-3153C2

SCALE 1 SO [ #2) [WEIGHT SHEET | OF |




TURNER ACTUATOR ASSEMBLY

AW-315302
ITEM Qry. PART NO. DESCRIPTION
1 1 300105 MOTOR
2 1 300205 PRIMARY GEAR
3 1 315000 SHAFT
4 1 315100 SECONDARY GEAR
5 1 300503 GEAR CASE
6 1 319200 COVER ASS'Y: SEE NOTE 1
7 1 300706 GASKET, SET
8 1 006004 BEARING, CARRIER
9 1 006003 BEARING, CARRIER
10 1 309800 SHAFT, END COVER
1 1 310800 SEAL, OUTPUT SHAFT
12 1 301806 SEAL, SECONDARY SHAFT
13 1 301906 SHIM SET
14 1 302008 SHIM SET
15 1 302101 BEARING CONE
16 1 302201 BEARING CONE
17 5 005610 1/4 - 20 X 3/4 SOC. HD. CAPSCREW
18 8 020200 1/4 LOCKWASHER
19 1 302102 BEARING CUP
20 6 020601 5/16 LOCKWASHER
21 4 008404 3/8-16 X 1" BUTTON SOC. HD. SCREW
22 4 021402 3/8 LOCKWASHER, SHAKEPROOF
23 1 040406 #404 WOODRUFF KEY-HARD (1/8 X 1/2)
24 1 060600 #606 WOODRUFF KEY (3/16 X 3/4)
25 1 3156325 KEY 3/8 X 3/8 X 1 1/2 RD. END.
26 3 000209 1/4 PIPE PLUG SOC. HD.
27 1 304406 VENT FITTING
28 1 302500 SEAL
29 1 308201 BRAKE KIT
30 2QT. REF. MOBIL OIL #46 SAE 90
31 1 239000 ALEMITE 1728-B ZERK
32 1 000210 BUSHING, PIPE 1/4 X 1/8
33 1 310700 SLEEVE BEARIN G
34 1 309600 PINION
35 1 400600 RETAINING RING
36 4 005606 1/4 X 7/8 NC GR.5 CAPSCREW
37 1 310600 ACTUATOR COVER
38 6 007811 5/16 X 1 NC GR.5 CAPSCREW
39 1 302202 BEARING CUP
40 4 021100 3/8 LOCKWASHER
41 2 008701 3/8 - 16 X 1 NC GR.5 CAPSCREW
42 2 008601 3/8 - 16 X 7/8 GR.5 CAPSCREW

el o
a bW

QUILL (REF.)
ANCHOR BRACKET (REF.)
LINE UP BAR (REF.)

5-10.1.0




MAINTENANCE OF TURNER ACTUATOR

This actuator is used on units that provide power rotation of
the boom. It is installed on the unit with the motor in a vertical
position. The actuator is attached to the pedestal by support arm
{43) which positions the pinion (34) in the proper relation to the
turn gear mounted on the base of the unit. Two capscrews (Item
42) hold the actuator down on the support arm, Two capscrews
{Item 41) attach the actuator to bracket (44) to prevent rotation of
the gear case about pinion shaft (34).

ACTUATOR REMOVAL

To remove actuator from pedestal, remove capscrews (41)
and (42), disconnect electric cables from motor and lift actua-
tor vertically upward until the pinion (34) is out of the sup-
port arm (43).

OIL REMOVAL

The next operation will be to drain the oil from the gear case.
This can be accomplished by removing one of the plugs (Item
26) located on the bottom side of the case.

MOTOR REMOVAL

Remove 4-socket head capscrews (Item 17) using the 3/16
long handle Allen wrench furnished with the unit for this
purpose. The motor can now be lifted away from the gear
case. The "O" ring (Item 28) serves as an oil seal between the
motor pilot and the gear case. Be sure that this "O" ring is in
the recess of the gear case before reinstalling the motor.

The motor removal can be accomplished without removing
the actuator from the unit as described in Paragraph (1).

GEAR COVER AND PINION REMOVAL

The output shaft (34), cover plate (37), secondary gear (4) and
retaining ring (35) are put together as a sub-assembly, and
must be assembled in this order before installing in gear case.

Cbserve location of zerk fitting (31). The cover must be rein-
stalled in the same relation to the gear case. Remove the two
buttonhead capscrews using a 3/16 Allen wrench. Observe
that these buttonhead capscrews are on opposite side from
the zerk fitting, and are required to provide clearance
between the cover and the support arm (43). Remove the
remaining hex-head capscrews (38). Remove cover from gear
case.

PINION REMOVAL

After removing cover from gear case, remove retaining ring
{Itern 35) from pinion shaft (34). Puil secondary gear (4) from
shaft, using puller or press. REmove key (25) from shaft,
Drive shaft through cover, use hammer handle or other soft
object. Do not damage shaft. The seal (I1) can now be
removed.

REMOVAL OF BUSHING

The bushing (33) is installed in the cover in the following

manner:
The bushing is pressed into cover, being sure that oil
holes through bushing will line up with grease
groove in cover.

5-11.0.0

7. PRIMARY GEAR AND SECONDARY PINION SHAFT

REMOVAL

Remove brake kit. (See brake kit instructions.) Remove 4 cap-
screws ([tem 36) which hold brake channcl and bearing carrier
(9) to case. Remove Item (9). CAUTION: The shim scts (13 and
14) consist of the correct thickness for bearing and primary gear
adjustment on each individual gear case. Remove scal (12).
Remove four buttonhead capscrews (Iltem 21} using a 7/32"
Allen wrench. Remove cover (8) and shim set (14). Bearing cups
(15 and 16) can be removed by using a line-up bar.

The pinion shaft and primary gear can now be removed from the
gear case extending the pinion end through the opening to the
left until the primary gear end can be moved outwardly through
the large side opening. Bearing (16) can best be removed by
pulling primary gear (2) and bearing together — use puller or
press. Bearing (15) can be removed with puller or press.

- REASSEMBLY

The foregoing constitutes disassembly of the turner actuator. To
reassemble, perform the operatin in reverse order.

- GEAR ADJUSTMENT

The gear adjustment should be check if new bearing (15 and 16}
or new gears {2,3 or 4) are installed. Proceed as follows:

Install motor (1) with bearings (15 and 16) and primary gear
(2) installed on shaft (3). Insert shaft in gear case. With bear-
ing cups installed in bearing carriers (8 and 9), install bearing
carriers without shims, using capscrews (21 and 36). Adjust
the shaft until gear (2) fits snugly against pinion shaft on the
motor.

Using plastic color coded shim set (14) as a feeler gauge, add
or remove shims until a drag occurs when inserted between
carrier (9) and gear case (5). Remove carrier (8) and add two
paper shims, one each on front and back sides of the plastic
shim set. This usually gives the proper clearance between
primary gear and motor pinion. Check back